Parts  For:Alfa Laval 8.0  Gearbox

ITEM#
PART#
DESCRIPTION
QTY
ITEM#
PART#
DESCRIPTION
QTY
1
380100
SHCS M6 X 14-1.0
6
29
N/A
COVER 1ST STAGE DD
1
2
N/A
SEAL CAP
1
30
383000
O'RING 5.7 X 291
2
3
380300
O'RING 3 X 90
1
 
31
383100
BEARING 16016
1
4
380400
OIL SEAL
1
 
32
383200
SNAP RING 125 X 4.0
1
5
380500
SNAP RING 60 X 2
2
 
33
383300
SNAP RING 80 X 2.5
1
6
380600
BEARING 6012 C3
2
 
34
383400
BEARING 16020
4
7
380700
O'RING 1.78 X 63.22
1
 
35
N/A
3RD STAGE OUTER PLATE
1
8
380800
O'RING 3 X 61
1
 
36
383600
3RD STAGE PLANET GEAR
3
9
N/A
SPACER W/ OIL SCOOP TUBE
1
 
37
383700
3RD STAGE BRONZE BEARING
3
10
381000
PINION SLEEVE HOLLOW 44T
1
 
38
383800
SNAP RING 80 X 2.5
1
11
381100
OIL SEAL
1
 
39
383900
BEARING 16010
1
12
381200
BEARING 6005
1
 
40
384000
SNAP RING 72 X 2.5
1
13
381300
PINION SHAFT 44T
1
 
41
384100
SHCS M6 X 14-1.0
4
14
381400
SHCS M8 X 25-1.25
12
 
42
N/A
FLANGE
1
15
N/A
OUTSIDE COVER
1
 
43
N/A
3RD STAGE INNER PLATE
1
16
381600
O'RING 5.7 X 194.3
1
 
44
384400
SHCS 6MM X 35MM
18
17
381700
DD RING GEAR
2
 
45
N/A
3RD STAGE PINION
1
18
381800
SCHS M5 X 20-0.8
24
 
46
N/A
CENTER PLATE
1
19
381900
SHCS M5 X 14-0.8
18
 
47
384700
RING GEAR
1
20
382001
GEAR PLATE
2
 
48
384800
O'RING 8.4 X 135MM
1
21
382100
DD PLANET GEAR
4
 
49
384900
SHCS M10 X 100-1.5
16
22
382200
BEARING 32 X 39 X 18
4
 
50
N/A
4TH STAGE OUTER PLATE
1
23
382300
DD PLANET PIN
2
 
51
385100
4TH STAGE BRONZE BEARING
3
24
382400
FHCS M4 X 8-0.7
6
 
52
N/A
4TH STAGE PLANET GEAR
3
25
382500
BRONZE THURST RING
1
 
53
N/A
4TH STAGE INNER PLATE
1
26
382600
BEARING 6305
1
 
54
385400
O'RING 5.7 X 99.3
1
27
382700
3RD STAGE PINOIN ASSEMBLY
1
 
55
N/A
INSIDE COVER
1
28
382800
SHCS M10 X 20-1.5
28
 
56
385600
12.0 CLUTCH
1